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CHINA STEEL CORPORATION

FERE ST RE T3
1 CHUNG KANG ROAD HSIAO KANG, KAOHSIUNG 81223
TAIWAN, REPUBLIC OF CHINA
TEL: (07)802-1111 FAX:(07)802-2511, (07)801-9427
E-mail: tZ1lmae@mail. csc. com tw
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F0259-01  COMPANY REGISTRATION NUMBER: 30414175 0335
% p gtn| ST ERAH A A AT | MAGNETIC COIL (NON-ORIENTED)
S i PRODUCT
cisouer | TUS YANG INDUSTRIAL CO., LTD BEB ok EHETHE
S AL | 776960899 a3t | 101203F0259
TP &% o 4737 4 58
45 2 45| CSC BOCS1300 (50A1300), COATING: CGN. | stz o | 22208200 CSC oiugg o - | JAO754B
i i EYF A M
S SHIPPING DATE DEC. 02, 2021 T/C ISSUE DATE DEC. 03, 2021
R EPATRRHIE
% | CSC MILL INSPECTION T/C | o1 PR o
e é }D{IMFNSIONTJ- # " %05 | *30 | %32 LZ & 2 CHEMICAL COMPOSITION % o
= 5 A & gE | 4 & o HH & BE | BE | IRON : ; =
g | AEAR L DIEDIS | NI AR| Mksw | Wik | E | @ | RN ¢ | P[s|sifednifcr]ar 5
- ek wioth | texeth QTY] kg |HEAT| COIL NO. |SAMPLE ID. B50 | 50 3 2/ .3 3 2 R
" ILABEL NO mn__| mm 30T | T. |W/kg 10/X10X10X10 10 KX10 ARK
O1WA26703 | 0.500]  1200| COJL[ 1| 6, AO5[4PWEA[11038591  [1103850 58] 1. 75| 5. 81 2| 28| 83 37
426704 ! ! o | 1] 6 415/4PW54(11038592  |1103859 58| 1. 75| 5. 81 b I Y
426705 ! ! .| 1] 6 4254PW54/11038593 1103859 58| 1. 75| 5. 81
426709 ! ' .| 1 6 310sPw53/11038581 1103858 59| 1. 75| 5. 87 2 2791 267
426710 ! ! . | 1] 6 3204PW53(11038582  |1103858 59| 1. 75| . 87 B I Y A
426711 1| 6, 3304PW53(11038583  |1103858 59| 1. 75| 5. 87
TOTAL: 6| 38, 205
*05 SRR HARDNESS TEST
*30 BUAW K MAG FLUX DENSITY
| %32 mA IRON LOSS
EFE
NOTES
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND
TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION
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